##ﬁﬁﬁm%ﬁmmf&c

ﬁ%ﬁﬁﬁuTﬁﬁim
, BT iﬁﬁﬁﬁmﬁﬂﬂﬁﬁﬁﬁmﬁﬂﬂ#,

g;&ﬁﬁﬂﬁﬁﬁi%ﬁ#mﬁﬁﬁﬁﬁuﬁg(h
g RTRENNEERARABERL 45, R
%ﬁﬁﬂﬁ%MQMMEEQ%%%%m$~ﬁM¢
*mm#,ﬂﬂmﬁgﬁﬂﬁﬁwimﬁﬁo I

fir
f) iz

g1

oGRS, —ERER, TLE-T.
\



Priorto use

— —
m— —_——— =

Thank you very much for having brought our products.
Don't fail to fulfil the matters that demand special attention to be mentioned
below so that you could put this machine to use for a long time with safety.

Don't fail to read the user's manual first of all when you've come to hand the

machine. About the install instruction is on the user's manual
Ensure ration table to the main unit of the machine as well as style and

design of the manipulation panel or those of the whole unit. refering to the

lustraitions on the user's manual or the catalogue

Don’t use the machine and bring into contact with the store you had bought

it as early as possible when you've found your machine to be different from

the very one you had ordered and so forth.

Keep this user's manual with care and read it as occation demands.



M. v By ?.
T8 XxE

T i, GRROERE LN X T IR P S A . ﬁ%ﬁ:iTT%
v i e R FETOLES , JRATTHE 353 2 RO (0L RS 5 iz

A B | arhEER DRSS Ry
AN\ E & | ARG ERR A HOET S A0 g e
A\ B | R A FRRKRER AT
m R PR AR AR ~3
X bR R G AE AR R .
— B
NP B FR AN ¥ |

MhRE RN SR AT

-

AEILNZEMER, BAZERED 76 A RE B

HLEE 2 K 5 f A
CS) 46 /B T 0 - =

N\ & &

— #

——————————————

B T A ERE AT ANESF | | MLASEALE YohRp iR | | AESRRER, R

B B, A l(%iﬁ%ﬁﬁ@ﬁﬂiw)
CED L AL 58 5 3
* A, & h
= LT G AR E A I

MERHBE), EIRE | | 2eE kxR ((SHIE o o TSR

KA N BIHER | | gom Bz SHAK
S, TS R T R 2 ‘ | L_‘//J

e

|




R —

—————
——
—

L ee———

R —

Attentions to be payed for safety ———————

You should tulfil following explanations for the prevention of the user and the others from being

hurt and the proprieties from being damaged.

W We divide and explam you the degrees of peril and damage to be laken place when Yo
neglect the contents of the display and use the machine erroncously.

u'll

P |

e e — = . —_—

| I-I . . . : T . ' . —" rlh . lan ’Cr
: s display tell the contents that imagine "the imminence ol the dabig
A DANGIER display tells you the conte : 2
WARNING This display le lls you the contents that imagine "the possibility of death or a
| serious injury”

that might result in death or a serious mmjury”.

é CAUTION This display IL”H you the conienys that imagine' l]lL possibility of resulting 1n

to be handicapped or matenal damages exclusively”.

e

—— e
—

B We divide and explain you the conients you should fulfil in accordance with the following
Hustrations, (Following 1s an example of the illustrations. )

I‘__ e — B — e i———

This illustration tells you the contents "that demand attention” you must pay.

il s

This illustration tells you the contents of "prohibition” you should not do at all

S — —

This illustration tells you the contents of "enforcement” you should excute without
fail

h

']

Never reform at all.

I @ For fear of fire

and injury due to

Don't get the children to use alone and don't
use where the infants can make contact with.

For fear of burn, electric
shock and injury.

/N WARNING

Disassembly
| prohibited. unusual movement.

Connect with the power source
with ratio consumtion suitable

Don't disassemble and repair

_ Disconnet the power source
absolutely except the repair

(the plug and installed breaker)

technicien. | | to the machine and don't fail | | o
to ground. out of the origin.
Unusual heat might
Disassembly result in fire or electric
prohibited, o
For fear of fire and injury due | | l¢ak when you put the machine | | For fear of burn as well as
1o mmml mmmem to use along with other apparatus. electric shock and leak that

(contact to the electric construc-
tion work shops nearest by.)

| might result in fire.




AURNBUALAREUmRITT, (UNIRE )
ARG, (UMY RSB FELK )
Ut N, A )NABEIE

U
O ERIEZIN, BRIPAERE LTI K

O WK, WOBRBGRMERERESRELY, FEANBZD kLR
A .




/A WARNING R

Don't mount nor put things on
the main unit.

For fear of high temperature
might result in burn and fire.

and there 1s a possibility of
falling down to be injured.

Install the machine on the | Don't put things easy to burn |
robust stand or onto the floor | around the machine.

horizontally. | ®

For fear of causing fire and

For fear of overturning or
| SO on.

falling down resulting in
Injury.

/A WARNING "

B Don'tinstall the machine to the site with high humidity.

(For fear of causing electric leaks.)

B Don't bend nor crush the power source cord.

(For fear of electric shock and shortage, resulting in fire.)

B Don't get the human being to go near by except the personnels.

PETITION

O Understand well the operation of the switches and so on prior to the manipulation.

O Pay sufficient attention not to make contact with the turning and movable parts of the machine in

motion. as the machine is designed to reel the thread with the help of high speed rotation with lateral
swing.




.

e HLo8 gy f AT AR b RN BILLR P SO A e
2

@ (i, wE CWERE T 1A % 1 B TE

g B R EEHEAERE WERE

P R S AR TR RS (F LI i)

B BEEARRERIEE, EEENBATRER LESE.

- o




By putting "alarm label" onto every part of the machine. we rouse you to prevent the user and

others from being hurt and proprieties from being damaged.
B Ensure the position and contents in regard to the "alarm label" prior to the use.
B Never remove nor reform the "alarm label"
B Putanew one as early as possible. when the old "alarm label" is hard to read or when 1t 15 COME

off.

1
Vi
—3
1 . S — | —_——_
A WARNING | 1 A WARNING |
PO BCTF STAVD ON TURN POWER OFF
. ’) | WHILE UNOPERATION |
DO NOT PUT OBJECT

ON MACHINE. l

! By the way. the repair technicians should pay attention to the fact that the "alarm label" s are
put even within the machine in addition.

el =



¢ % ik
| iR AR e (F13) FHIRZ (11, 19 fight

{EMLIA R L

2. PR R (1. 10) B AESORER.# |

3. it FRME 6. 7. 8) fE3XZE (3) EE.

4. 408K 4, 5) MHBERBE b, © Sy
mgEst 4, FHBIE (2) e .

5. B f A (9) X ERWEERE SToR.
(FEEEH) ELTBZEEFLIESEE,

fiE T

| RIEEMAE . AERERZE TENE
A MAREAR. EERAMNREERE
i, AR, LA MERESIARE, A

g TR K

2. W2k FE ot [ E B ) ST 2R /L
3. KA, TerEZ Al .
4. @i KA, fRLkieseEl/ e L.

5. fELRESRE LR L.

6. R AR, KERD.




Instruction Maunal c

Assembly instructions
(1) Connect the stand shaft (13) to the main unit.

using the nut (12) and the flat washer (11).

(2) Add the arms (10) and the insulated arms (1).

(3) Fix the fixing pin (3) onto the arm (10) using
the flat washer (6) spring washer (7) and the
nut (8).

(4) To the fixing pin (3) apply the receiver (5).
sponge (4) and the bobbin holder (2).

(5) Apply the rubber cap (9) to the top of the

stand shaft (13.)

{ Attention )

Pull the power source plug out of the consent

Operation Method:
(1) Place the spool on the turning shaft. except when using.
There are two kinds of fixing screws.
When fixing the spool to the right hand B i
sifle turning shaft use the fixing spool | Theosdguide
with a brim. when fixing the spool to \
the left hand side turning shaft use the
fixing spool without a brim.
(2) Thread the threac throught the
insulated hole on the arm (1).
@,}m thread the thread through the hole : ;
in the tension guide, wind the thread ]
around the tension disk and back through ' ? |
the hole in the tension guide. !‘
f hread is passed through the
10le in the thread guide from the top, =
ow J /11 ds around the spool. tension guide
the timer to the right and the
/ill turn, winding the thread on.

Tension disk A

=16 -



T HE P o A £%
it FEHE AL ‘ ——
\[ 2811 F AL

fn SR 2 IR s BB A
i A E R SR 22 AL B T (2 :

Je 25 o A
& BRI EDHIWOL,
15 X4 VA R I L B L R

() GNRE R 28 F7E BB LAN
ICERBRE - N R8BI

e

5]

i

<11




The outside threads are
wound onto the upper
most spools, while the

inside wound onto the
lower spools.

When changing the desired
position of the thread

being wound onto the spool,
loosen the screw on the
mount that holds the thread

guide and readjust it to the
desired position.

Tension Disk.

Adjust the screw on the

tension disk according to
the desired tension.

o
About About About About
3min. 30 | 7min. 30 | 10min. 45| 13min. 30
About About About
| 7min. 45 | 11min. 25  14min. 20 m

T o | ot it | om0
' 97Tmm(STANDARD TYPE)
(Referntial time of 50Hz Spools/Bobbins30®) TRAVERSE

- e 5mch(AMERICAN TYPE
Timer.

Vo sttt boss thaa 5 NET WEIGHT About 25kg
minutes, first turn the timer

past 5 minutes, and then turn

it back to the desired time.

MODEL

POWER SUPPLY Smgle-phase only
MOTOR

12—







' @ LS A K
The Whole Body and Thread Stand Section

2 PR W it & &

Name Qty Remarks
40C01001 2
40C01002 4
40C01003 4
40C01004 4
40C01005 4
40C01006 MS5 4
40C01007 M5 4
| 40C01008 M5 4
| 40Co0l 1
i | X

0C01010




~15-




Eﬁmﬁ
Travasing shaft guide
4 7

Bearing
AXANMRE
Set screw

2 38
Tension disk set

99 0 1
Spring washer
ik ¥
Hex. bolt

Hex. nut

i
X1

vammg shaft pin
BE
Traversing shaft

i 1Z (E:Fz SERK)
Thwumm@mhﬂEGWW25ﬂmkmﬂm)

EMMW$
hEREHE (15)
Pulley (15)

xS RELEHE (26)
Pulley (26)

9‘{##‘#

M5X10

M6
M6XS5

M6

M5X12

M8

MEX20

94X1.037

M8X20

Mg

L - T S R S Mog

LS R L

1

L g
<

62672




52

40C02032
40C02033
40C02034
40C02035
40C02036
40C02037
40C02038
40C02039
40C02040
40C02041
40C02042
40C02043
40C02044
40C02045
40C02046
40C02047
40C02048

40C02049
40C02050
40C02051

40C02052 | o

@) F ko AT

Main Unit Section

& o 18 €

Bobbin collar(outside left)

wEHEE
Bobbin collar (Inside)

MH%Wﬁﬁ!ﬁ
Hex holed screw
fith 7K

Bearing

AN fRET
Hex.bolt

7 ff )
Hex.unt

HL AT N
Body

awiil: §s
Hex bolt

o N 1
Spring washer

LRt

Motor
N ff W] 22

Hex. nut

X3k S R 2

Hex. holed screw

K e

Pulley

= B

Belt

I £ Sk P s 4

Hex.holed screw

WNEREHR (11)
Pulley (11)

e EH 5 (38)
Pulley (38)

[7] 2 47 B

Timing belt B

B £ 3k 9 7S 0B 4
Hex. holed screw
i

Pulley

7 (] b

Jntermediate shaft

2% Hh

MS5X12

M6X15

M10

MEX20

MK

M&

M5X6

M6X6

MSXS

12




-

||
- - - 'L_I
- I'.I‘: \ E v . P A LV IP = .- : i S & '-.?E-‘,"".
y . I ' 1 . . ; ' i St S
N _ : - o "I
| iy ~im i - | ,'a"l" Ll
e _:.':-I-J-" | -.. ‘|r.
!-_..1:‘;: . I B

40C02058
40C02059
40C02061

 40C02063
40C02064

-

|

= = o
h N _ i F, = T = 1
i ?" 0 ‘: - / nlh r
40C 02V /6
N e :

- i = _ .

o [ e = .
it v/, U/ VY
nq‘- [ F = .|'; .u.

N —

40C02057

38 3 4 B

5y 1

Main Unit Section

Parts Name

% 4 i

m

Remark_s

Tension disk stay

Je £ 2% o [n) & 4

Tension disk Intermediate stay
- ¥44

L §+4

Set screw

B & [E 5
Bearing holder

#H

Collar

{F B3 P
Fuse holder

SILHEERCEM)
Tension disk mount shaft (right)

3| HE £ (T2 SHREK) |
Tension disk mount shatft (for2.5inclenght)
NARE

Hex. unt

o & 1
Plain washer

itk AARYL
Hex. holed screw

1 I7 FF X
Power switch

+FRY

M35x10

MI10
MI10

M6

M6

M6X15

M6X20

M4

M4

M5X12

M4X8

M4

M4X10

12
12

F4000

WDI1315




	page 1
	page 2
	page 3
	page 4
	page 5
	page 6
	page 7
	page 8
	page 9
	page 10
	page 11
	page 12
	page 13
	page 14
	page 15
	page 16
	page 17
	page 18

